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1. SAMPLE DESCRIPTION #f & $hik:

Page 2 of 16

%2 73k 16 ;W

Sample Name: Portable Power Station Sample Model: | EFWR303-JZBP
BE L 420 (rechargeable Li-ion) B 7 2
Bahfgaen (A 7R B T
Manufacturer: EcoFlow Innovation Itd.
il i TRYIT IR 3R B A BR A =

Address of manufacturer:

i3 i b ke

Floor 1, Building E-1, Jiehe Industrial City, Shuitian Community, Shiyan
Street, Baoan District, Shenzhen

DRI 2 XA A EE K AR X SEM DAL b5 E 5 1=

Factory: EcoFlow Innovation Itd.

T PRI IEVE R G R PR A 7

Address of factory: Floor 1, Building E-1, Jiehe Industrial City, Shuitian Community, Shiyan
T Hihik Street, Baoan District, Shenzhen

BRI 22 X A A AT K AL R DAV b5 E 38 1 #— =

Battery Nominal 51.2V Rated Capacity: 20Ah Trademark:
Voltage: BER & 1024Wh P A
L AR R R
Charge Current: 10A Maximum 20A End Charge 0.2A
25 B LI Continuous Charge Current:

Current: 75 B AR L L3

BN RFEE 78 HL LA
Cut-off Voltage: 40V Maximum 60A Limited Charge | 57.6V
22 1 R Continuous Voltage:

Discharge Current: 75 v PR 4] H,

B KRR ST LA
Cells Number: 16 Cell Model: IFR40135 2 | Cell Rated 20Ah
P S S OAR Capagity’

HLAUE A B

Date of Sample Received: | Jan. 06, 2023

Bt P2 H 3] 2023 401 H 06 H
Date of Test: Jan. 06, 2023 to Jan. 16, 2023
Foril 15 4 2023 401 H 06 H% 2023 4201 16 H
- ¥
Tested by: W%’ﬂ Checked by: éﬁ n Approved by: /I(ﬂ{“’f\%
gl H % h e
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2. REFERENCE METHOD %% Jj 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BeaE GRIGFPRHEFMY B 7 &I 1) 38.3 71

3. EQUIPMENT LIST % &5

Name of equipment /Model Serial No.
B 4RI i %
Altitude Simulation Testing Machine

AP e 2 A 1 AR AR SE-132
BE-DY-125

High Fast Temperature&Humidity Chamber

PRI AL A SE-1488

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

R IR B EE HL SE-439
EV103

Shock Testing Machine

Wbt & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

e, R A SE-4071
KY-CS50

Impact Testing Machine

AL SE-136
BE-5060

Battery Charge And Discharge System

R RS SE-1507
CT-4002-80V40A-NA

Temperature and humidity indicator

TRIEE T SE-1188
HTC-1

Temperature and humidity indicator

IR SR
HTC-1

DC Stabilized Power Supply

RV R SYEREER) SE-1532
QJ3020E

Electronic loading

LA SE-1535
JT6111

TRUE RMS multimeter

SR ES SE-2010
MS8040

High-precision Electronic Counting Balance

ERE T EOR P SE-1483
CHS-D

Data Acquisition/Swith Unit

I IE A SE-004
34970A

i%ﬂ“ﬁiﬁ*ﬁfﬂﬂﬂﬁmﬁﬂﬂﬂﬁ ‘ Code: AB-AB-131-a
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #3541

Temperature: (2015) °C R.H.: (25~75) %RH
R AH X
5. TEST ITEM AND CONCLUSION i1 H & 4516
ITEM SAMPLE NUMBER STANDARD CONCLUSION
R H FE = AT bR itE 75
Altitude simulation & B #5541 ZMR, ST
S AR GRIEA
Thermal test il wEFMY (GE7
kg B R8T 1) 38.3 5
Vibrat ® B1~B4, B5~B8 L N
ibration #R5/ YR
Shock 7 The sample has
ST/SG/AC.10/11/Rev. passed the items
External short circuit 4% % 7/Amendl of UN "Manual of
Tests and
Impact 7 C1~C5, C6~C10 Criteria”
ST/SG/AC.10/11/
Overcharge i 75 H B9~B12, B13~B16 Rev.7/Amend1/Su
) bsection 38.3
Forced discharge 5 fill il F. C11~C20, C21~C30

Notes i
B1~B4: Batteries at first cycle in fully charged states;
ONES LA TR 35 45 78 rRES Y FL L
B5~B8: Batteries after 25 cycles ending in fully charged states;
e 25 ANFRIRCE A TG 58 4 T RUIRAS I Lt ;
B9~B12: Batteries at first cycle in fully charged states;
NER 1A TR A ] 7E 4 8 RS ) Rt
B13~B16: Batteries after 25 cycles ending in fully charged states;
AR 25 AR TS 57 4 7 HRAS Y L
C1~C5: Cells at first cycle at 50% of the design rated capacity;
NEE 1A R R B 50% WA e AR EIRAS I LG
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
NEE 25 A FR L JE B 50% B HAUE 75 BRI LS
C11~C20: Cell batteries at first cycle in fully discharged states;
NER 1A TR A B 7 A TR A O RS s
C21~C30: Cells after 25 cycles ending in fully discharged states.
NER 25 AN S 50 e RRAS Y LS.

i%ﬂ“ﬁiﬁ*ﬁfﬂﬂﬂﬁmﬁﬂﬂﬂﬁ ‘ Code: AB-AB-131-a
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6. TEST METHOD i J5 72
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz2) / M1x100
Where Mz is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS R RS B PR U AT AT e T.1 2 T.5. 146 T.6 A1 T.8 MAE A AR 59 A ienid iy s sl i . ik
5 T.7 AT LM IR ARG T.1 2 T.5 A R $A i ituieAT,  DAEIIAAE 25 7 F e et ) PR vt o
R R R T 25
FiE 2 (%)= (M1-M2)/M1 *100
Ao My BRI R, M Z2RRERRER. WEBRAARET FRITIEUE, BN TR

BHUR".
Mass M of cell or battery Mass loss limit
LA ER BT R M R IRAE
M<1g 0.5%
1gsM<75¢ 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 SR
6 O AT FLHL N £ [ 7 55 T AR T 11.6 T-IARIPA SR 5 M (20°45°C) M AFRE /D 6 /N .
TORBSHMEME . TR AR, ERiER. TGk, I Bl s el i b 7E 16
J& HITF I AN AN T HAE AT IX — SEER i F R Y 90%. A O HL s I 2SR ANIE F T 58 i RS 1)k
O E .

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 = 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 FdHK
T RS AN L R S AE TR IR B 55 T 7242°C MR NAFIE /D> 6 /NI, HeAE B AR el B 4

T-40£2°C B FAFIE D 6 /N o PSR BeniR B 2 T ¥ S Kt ] (] B > 30 43 AR 7 B Sk
17, FEC10 IR, AR BT A 6 FS A T AE ISR T (2045°C) AF 24 /N o S TR B AR AT EY
M, e T AN e iR R B[R] 22/ R 12 /N

Al=ZEe s ERAR Code: AB-AB-131-a
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EORHGAEMEE T . PR, iR, JoREZRAMTGE K, I HAR Sl A al b AE 16
JE T AN T AR EAT X — 00 B FUE A 90%. A 56 H R A SR ANE Y T 58 SRR 11056
U SR S

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 &3

O F It SR [ TR 5, ARSI BE AN R A F B AR T ABUA Re vE I AR 16 PR3N . RBNM
SRR, WHORARIIR N 7 K250 200 #52%, FEEIR] 7 #i2L, BN 15 7reh. X IR R
SANFH LR B HS B AL T M E R T 12 K, O 3N . Hed—ANR B 7 [ 06 25 i D
HEH.

PEXRTESZ T, AR E 12 T r SR sl CRAESH/N ) |, A 12 T3 &
ORI CRES ) A P A .

XPEESHNR I AN 7 BRZETTAG, OREF 1 gn BRI B, EEIPNFRIAT] 18 k. A J5RR
R ORIFIE 0.8 K (S8 1.6 Z=K) , JHEINAE H BB A INEEIET] 8 gn IUHELI )y 50 HidL) . ¥
IR AR FFTE 8 gn ELRATZR I N E] 200 #4524

XPRBLE: M 7 BRZETFAE, OREF 1 gn UK IIERE, B RNARILR] 18 #idk. REHIRIEIREF
£ 0.8 2K CEATHE 1.6 2K FRNMINR B B R IEELIA R 2 gn (BFLIR 25 28D o HioRniE
JEIRFRTE 2 gn ELEIAR I N 200 #5724 .

BORMLOH RIS B k. R, HHEANALS S e e S =
AN L 222 7 A b T 5 S RIS T % B S AN TAEREAT X — 156 AT HL R Y 90%. A3 S HEL 255K
AN T 58 4 T8 R PR A FR i LS P R

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

A= BRAURNERAE Code: AB-AB-131-a
1l PR Sl AN L s 2 ] 27 = 2 = Hotline
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N Minimum peak acceleration Pulse duration
Rautory s /N BT BpeREBE ]
150 gn or result of formula
Small batteries /)4 Hijth Acceleration(gn)= (100850) 6 ms
mass™*

whichever is smaller
50 gnor result of formula
30000)

mass*

whichever is smaller
* Mass is expressed in kilograms.

Large batteries K7 it Acceleration(gn)= ( 11 ms

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 ppif

) FEOR R P U [ S R K R AR BRSO S e FR I i BT 23 .

TANHIOE SZ I K INRE 150 gn FKIHFREENT A] 6 AP Esz b . A, KRASHSTE
INZE B KNI E 50 gn AUBKIHRF LN ] 11 AP IE X i o

T HRS I 52 e TE 5L I et (R e A T 8 B R T L b PR B o % /N R b ) fok R 22 6]y 6
ERP, XPRAY I R RS A 11 2P, BT A S T A 1 S A R B e R I

TS OB A E = A A T B %) PSS B F T 22 3 O 6 ) TE AR T [ 852 =Ry, B TE MR
Wi maz =i, SIEE% 18 kifii.

BOR AU GERR . O, oA, THERMTGE K, I B MAL it s b e e
JE BT F AN T HAE AT X — B0 T R Y 90% . A O L ISR IE A T 58 A RS 1R He
AT

T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ochm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 SMR R

XF TR O R, R — B B IS T, S AN e 00 R R B Tk 3 2 S PR A E R R
57+4°C, X B [A] (KA BT HUESS B I A RN T, T IR AN RESR I [R] RN APPAS Fl e % . Tt
VRBEAT XA URAL U/ E R BRI 1) N 2R /4R 6 /NN, DAY RS R ) 2 R I [ N 2 D
FREE 12 /0EF. )G, HUSEHIBTE 57+4°C N4 M ANBH/NT 0.1 BRI 26 45 1

A =ZEENRIGERAE Code: AB-AB-131-a
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X R R SR A AR LS B F B AN SR IR E I B 57+4°C JEHFLk R0 1 /N, SE R A I T
A PR 6 T WL B e v R TR — 2 2 — FR R AR T iR B .

LI AN P T 7 BN 28 /A 2 TR R

FORALSATH AR AT 170°C,  JFHAERSE R k%G 6 /A Tofk, o
, T

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
fiEth GEHTEAADNT 18 =K I EAE TR HLED

A FEOS L R RS AR S T |, — AR 316 BUANBE N RBE I FE L, IR ELAT
15.8+ 0.1 2K, KR/ 6 HK, sl HRKmIRE, M oFHZKE. -5 9.1+ 0.1 T i HEE
M 61 + 2.5 JEOK Ak kv 2R MRS Ak, R — AN L3 BRI . 0 A AR g /O 3 B
POEBETE N LA H . B HUEBETE T 5 SRR KE SR 90 KT .

LSz EAE, PN 5P E AR AT T S RUBCE A PO R AR 15.8 + 0.1 2K & #h 3k i
BNHEE . f kR L2 — .

Bl OBkE. 4838, B M/4dn et B/ N T 18 2K A Hats)
W BSOS TE AP TR A e, 355 R 0 BN R, 7638 — AN efi Bl K
N 15 JERFD. BrERrER T, EBHBCLT =M —:

(a)  MEnr /1 EIAE] 13 + 0.78 T2 il;

(b R FREZE > 100 24K, 5

(c) VAR TR B R 6 5 FE ) 50%E LA .

—HIAFIRKE ). HE T 100 2 REHE 2, sl SARR 2 /DA R EE 1) 50%, BRI AT gk E
Ho

A =ZEENRIGERAE Code: AB-AB-131-a
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PR IR R S A B P — [ B S LA T T RS R M P S R T it o [ T FELES B2 AN S5 0
3 EL A0 7 )it s

BB FAS B RS A — B R e R R LR 6 /NI o 106 A FH 2 TR AR il A
I P PR B2 s RS AT
FOR A B LSS e AT 170°C, R HAE RS RE b Koalde a6 /N ek, Tk
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 SRR
78 FEL R AT A 2T 1A e WA B KRR 78 R BRI W % o 16 R /N R IS 2R
(a) il pe U0 AR 7 P R TR AS KT 18 ARINF, X0 PR i /) L N7 s P b i K 7 S L 1) A £
22 PR BN
(b)) il pey AR 70 L L KT 18 AR, 56 1) fe /) U S s K 78 FL LR 1) 1.2 £
I NAEPA IR B T BT, BEAT IR I A] By 24 /N
FER ] 78 o e IR R R AR f5 7 R N TR, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Gl
BRSO MNAEEIRE N5 12 R B IR 8 LR R UA r IR 2 T )3 7 45 72 e R e L IR 1) 46
4R SR .

R 3 4 K/ N AR ) P B A s S rE I R TR, TS 4 BB IR XA FL AT
SRAIBCR, JBCRRTTEL N R SE T HAE A R TR s i (285 .
FOR R AR BT 78 LS IR I R Th AR J5 7 RN TEARA, oK.
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Pretreatment kb
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v v v

v

B1~B4, B5~B8 C1-C5, C6~C10 B9~B12, B13~B16

C11~C20, C21~C30

v

Altitude simulation

i+ BERR AN

v

Thermal test

AL ! v

'

v . Overcharge
Impact % 7 :
TJ' e
Vibration JEzl LR

Forced discharge

SiR Il

v
Shock i

v

External short circuit

A A

* v w}

'

Analysis #¥z ib 3
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T.1 Altitude simulation =& 54

Page 11 of 16
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No. Pre-test i Al After test ik /5 Mass Voltage Whether leakage,
95 Mass | Voltage Mass | Voltage loss loss venting,
R R EE HE | IETH | HESH disass?mb(ly,/ :
. . (%) (%) rupture, fire (Y/N
(9) RV) 72(9) R(V) R H,
R, WEEFEK G
15)
Bl 9252.87 54.64 9252.87 54.64 0.00 0.00 N
B2 9302.34 54,58 9302.34 54,57 0.00 0.02 N
B3 9276.65 54.62 9275.82 54.62 0.01 0.00 N
B4 9283.48 54.56 9281.84 54.56 0.02 0.00 N
B5 9257.83 54.61 9257.83 54.60 0.00 0.02 N
B6 9301.22 54.63 9300.15 54.63 0.01 0.00 N
B7 9264.58 54.57 9264.58 54.57 0.00 0.00 N
B8 9259.76 54,59 9259.76 54,58 0.00 0.02 N
T.2 Thermal test il
No. Pre-test i A After test iR 5 Mass Voltage | Whether leakage,
RS Mass Voltage Mass Voltage loss Loss venting,
R R e HE | IETH | HESH disass?mb(ly,/ )
. . (%) (%) rupture, fire (Y/N
B@ | om@), ) RO IR, A,
R, WEEFFEK G
I1%5)
B1 9252.87 54.64 9251.28 54.41 0.02 0.42 N
B2 9302.34 54,57 9299.43 54.40 0.03 0.31 N
B3 9275.82 54.62 9274.17 54.39 0.02 0.42 N
B4 9281.84 54.56 9279.85 54.34 0.02 0.40 N
B5 9257.83 54.60 9255.47 54.39 0.03 0.38 N
B6 9300.15 54.63 9298.69 54.45 0.02 0.33 N
B7 9264.58 54,57 9262.84 54.39 0.02 0.33 N
B8 9259.76 54.58 9257.67 54.35 0.02 0.42 N

RYIE B ENRGERAR
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et %12 70 3 16 I
T.3 Vibration #z3/
No. Pre-test JIiR A After test Wi )5 Mass | Voltage | Whether leakage,
T Mass Voltage Mass Voltage loss Loss venting,
R HLE i & HE | ETH | BETH0 disass?_mb??/N)
- - (%) (%) rupture, fire
5(9) US\%) 5(9) RV) ETER. . R
A, BHEAR K R
1)
Bl 9251.28 54.41 9251.28 54.41 0.00 0.00 N
B2 9299.43 54.40 9298.57 54.40 0.01 0.00 N
B3 9274.17 54.39 9274.17 54.38 0.00 0.02 N
B4 9279.85 54.34 9278.65 54.34 0.01 0.00 N
B5 9255.47 54.39 9255.47 54.39 0.00 0.00 N
B6 9298.69 54.45 9298.69 54.44 0.00 0.02 N
B7 9262.84 54.39 9261.35 54.38 0.02 0.02 N
B8 9257.67 54.35 9257.67 54.35 0.00 0.00 N
T.4 Shock
Peak acceleration: 104 gn, Pulse duration: 6 ms
WEAE I : 104 gn,  BKPPETIR]: 6 ms
No. Pre-test Il il After test W5 Mass | Voltage | Whether leakage,
T Mass Voltage Mass Voltage loss Loss venting,
R R RE R JRET | BETM disass?_mbéx\/(,/N)
- - (%) (%) rupture, fire
() R(V) 5(9) V) HEER. .
&, BRI G
1)
Bl 9251.28 54.41 9250.45 54.41 0.01 0.00 N
B2 9298.57 54.40 9298.57 54.39 0.00 0.02 N
B3 9274.17 54.38 9274.17 54.38 0.00 0.00 N
B4 9278.65 54.34 9278.65 54.34 0.00 0.00 N
B5 9255.47 54.39 9255.47 54.38 0.00 0.02 N
B6 9298.69 54.44 9297.45 54.43 0.01 0.02 N
B7 9261.35 54.38 9261.35 54.38 0.00 0.00 N
B8 9257.67 54.35 9256.48 54.35 0.01 0.00 N
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T.5 External short circuit #%5 i%

No. %% 5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I e B BIhA, W, BK RIEA)
B1 57.8 N
B2 58.4 N
B3 58.1 N
B4 57.7 N
B5 58.2 N
B6 57.6 N
B7 58.5 N
B8 57.9 N

T.6 Impact fi il

No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
B i 2 AL, Ak RIER)
Cl 23.8 N
Cc2 23.7 N
C3 23.4 N
C4 24.1 N
C5 23.8 N
C6 23.5 N
C7 24.3 N
C8 23.8 N
C9 23.1 N
C10 23.5 N
T.7 Overcharge i J& 75 H
No. %% 5 Whether disassembly, fire (Y/N)
AR, R RIER)
B9 N
B10 N
B11 N
B12 N
B13 N
B14 N
B15 N
B16 N

Code: AB-AB-_}_?,l-a
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T.8 Forced discharge 7 il Ji H,

No. %% 5 Whether disassembly, fire (Y/N)
A, ek (RIE)

Cl11
C12
C13
C14
C15
C16
Cl7
C18
C19
C20
C21
Cc22
C23
C24
C25
C26
c27
Cc28
C29
C30

Z\Z2\1Z2\1Z2\Z2\Z2Z2Z2Z2Z2Z2Z2Z212(12(122(2|2|2

Code: AB-AB-_}_?,l-a

@

RYIE B ENRGERAR

i J 1|

g M, ON F

A W



Anbotek

Product Safety

Report No.: 18270BC30008901

W s

9. PHOTOS OF THE SAMPLE # /& v

Battery Hiith

Cell HiS

EcoFlow BLADE Smart Extra Battery

Portabl Station (rechargeable Li-ion)/Station d'alimentation portable (rech: ble Li-ion)

plémentaire:

pplémentaire;

Only For EcoFlow BLADE

& CE @

7 8 91011121314151617 1819202

Page 15 of 16
% 15 7 3t 16 W

1011121314 161617 1819
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DECLARATION
PR

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
MASH M e E IR ET ) CGE7RREITL) 38.37

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
DRSS 5 PRI 22 A U B 03 A7 BR 4 7
Hutk: TR RIITT 2 X P 2 4518 J5 5 20 = DA X ARRDYRE AR

3. This report shall not be revised and deleted.

A A BEAS ORI Bz o

4. The test results presented in this report are only relevant to the test sample.

A B E £5 RS IR A R

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR FERGIRIN 2 A A A IR~ "] B I AT s o0 T AR T84 | &2 .

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRARAER R, 75 MR 2 A A4 IR 2 =] 5 Ttk A i o A 7880 = il

-- End of report --
T

A= R NRPERAT Code: AB-AB-131-a
3 i i : o —\ Hotline
({{_/'l 8 13

v.anboiek.com.cn




		2023-01-17T13:44:52+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800


		2023-01-17T13:44:59+0800




